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Eﬁ tel/ fax (0-...)(32) 26 44 079; tel. (0-608) 50 66 32, (0-608) 50 66 35 il AB 661
% Bank Slqski o/Dabrowa Gérnicza nr 57 1050 1272 1000 0022 3368 1416
=
E Appendix No 4 to test report 705/B-2008
e
= Initial Type Testing Certificate
% pertinent to Standard EN 14351-1:2006
=
= No 705/B — 2008
% Laboratorium Techniki Budowlanej carried out the examination of the window described in
= test report 705/B-2008, part 1, designated with No 1, manufactured by:
= SLOWINSCY sp. j.
5 ul. Wspdina 2
2 62-400 Stupca
=
= Test specimen Characteristic Test Classification Classification/value
i standard standard
%j 45. Not covered
= Watertightness EN 1027 EN 12208 5A
C; (Test pressure 200 Pa)
=
~
= 4.8. Load- Threshold value
Ef bearing capacity | EN 14609 | EN 14351-1 - 350N
5 :
% Baiias of safety devices
= H=2000
= The results of the
EJ examination refer 414
= only to the tested F .1e
= san{ple e e | Air permeability | EN 1026 | EN 12207 Class 4
= conidiiai. (Max test pressure
% The parameters for 600 Pa)
fj other object; should
E:j 22 I?l;(l:ll:«;a;li(ei 3 . Reference air
% xoulEiam: el permeabllgty at 21 00 Pa:
=, | instandard 3m’/hm
5 EN 14351-1. or 0,75 m’/h m
551 Quality Menager “LTB”LABORATORIUM Engineering Menager
= ¥ i TECHNIKI BUDO\ZNl;ANSJ 2‘-‘: s
5 Z B. Wojitowicz, A. Lyid, M. (,ﬂ sffonl”
= y 41-306 DABROWAS:?RN' ZA /6':7@( 7
= er ; . Laski 3 Nl i ’
2 mgr inz. Andrzej Zyta . / mgr inz. Bogdan W¢jtowicz
% Dabrowa Gornicza, dated 04™ August, 2008
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= Laboratorium Techniki Budowlanej s.c. e, E;j
e i , . N 7, PCA =
= B. Wojtowicz, A.Zyla, M. Zyla SN— .~ =
E 41-306 Dabrowa Goérnicza, ul. Laski 83 M Powsue Cewtauw F[Eﬂ
E—: NIP 625-21-29-966 ;| X [—'3
5 Numer notyfikacji/Notified body/ 1827 :é//'//_%/\\\}: N %
= tel/ fax (0-..)(32) 26 44 079; tel. (0-608) 50 66 32, (0-608) 50 66 35 Loty N g U EI_-I
’5 Bank Slaski o/Dabrowa Gérnicza nr 57 1050 1272 1000 0022 3368 1416 AB 661 =
= =
“5 Appendix No 5 to test report 705/B-2008 Fi;]
=j ==
= =
= Initial Type Testing Certificate H
= =)
2 Pertinent to Standard EN 14351-1:2006 5

J| =
No 705/B — 2008 g
5 Laboratorium Techniki Budowlanej carried out the examination of the window described in ti%
= test report 705/B-2008, part 1, designated with No 2, manufactured by: Ew
== =
= , : -
SEOWINSCY sp. j. =
5 : 5
5 ul. Wspolna 2 =
= =
=) 62-400 Stupca S
= Test specimen Characteristic Test Classification | Classification/value E—Jl
ZE standard standard 5
E 479 Test pressure P1 [{"ﬂ
1; )y )' Resistance to 3 =
- wind load EN 12211 | EN 12210 (1200 Pa) =
== ( Frame deflection =
= ' (ETE
= l l ‘ (< 1/300) [Lﬁj
% 4.5 Not covered ﬁ
= Watertightnes | EN 1027 | EN 12208 7A é
;JJ (Test pressure 300 Pa) E
= 4.8. Load- -
= B=2505 bearing capacity | EN 14609 | EN 14351-1 Threshold value =
5 H=1802 of safety devices 350 N =
E The results of the examination | 4. 14. {‘E’
E'; refer only to the tested sample | Ajr permeability Class 4 2
E’ and the test conditions. EN 1026 EN 12207 (Max test pressure =
[f; The parameters for other 600 Pa) ﬁf
5 objects should be declared =
5 | incompliance with the Reference air permeability | [
= provisions specified in at 100 Pa: 3m’/h m® or EJ
5 standard EN 14351-1. 0,75 m’’/h m 2
= > I’T‘]”
[_;‘ Quality Menager Engineering Menager }fﬂ
5 .2 “LTB"LABORATORIUM ‘ 5
= le TECHNIKI BUDOWLANEJS.G. o il 5
= B. Wojiowicz, A. Zyla, M. ?" c? S =
5 _ . 41-306 DABROWAGORNICZ =
= mgr inz. Andrzej Zyla ul. Laski83 mgr inz. Bogdan Wojtowicz [{3
F:'” =
= Dabrowa Gornicza, dated 04" August, 2008 =
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‘% Laboratorium Techniki Budowlanej s.c. \\\\\‘\1“/1 “//,/ %
— B. Wojtowicz, A.Zyla, M. Zyla Y %// 2z Ej
E 41-306 Dabrowa Gérnicza, ul. Laski 83 m P AREOVTAGS =]
= NIP 625-21-29-966 | % é
= Numer notyfikacji/Notified body/ 1827 27~ S =
. ol -
o= tel/ fax (0-...)(32) 26 44 079; tel. (0-608) 50 66 32, (0-608) 50 66 35 Doty W . =
f Bank Slaski o/Dabrowa Gérnicza nr 57 1050 1272 1000 0022 3368 1416 AB 661 E}
—é Appendix No é to fest report 705/B-2008 ﬁ
= =
= =S
E Initial Type Testing Certificate 5
= pertinent to Standard EN 14351-1:2006 =
5 =
5 No 705/B —2008 =
E: Laboratorium Techniki Budowlanej used the calculation method, in accordance with Annex B 5
@1 to Standard 14351-1, to define the sound insulation of the windows described in test report 705/B-2008, Riﬂ
= manufactured by: 2
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5 SEOWINSCY sp. j.
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2 ul. Wspdlna 2 =
;J 62-400 Stupca ‘@
j‘ Test specimen Characteristic Test standard Classification/value %
= p =
= C
= =]
- Made of PVC,fixed and windows area Eﬁ
= openable (turn and tilt&turn) F<27m’ =)
= single windows with IGU, Rw(C;Cy) = 32(-1;-5) @
? without SFse 5
= 4.11 EN 14351-1 . =
! o o windows area g]
- Rw(IGU) = 29 dB coustic exB e o By =
5 C(IGU) = (-1) dB performance > = o o
— Rw(C;Cy) =31(-1;-5)

= Ce(IGU) =(-4) dB e ’ =
;;j The results of the examination refer windows area E
5 | Rw(C;Cy) =30(-1;-5) |
= The parameters for other objects windows area =
=] should be declared 4.6 <F m? =
% in compliance with the provisions : Y e o . [
0| specified in standard EN 14351-1. RwW(C;Cer) =29 (-15-5) 5
— =
= : : : =
5 Quality menager - Engineering Menager =
= c __  “LTB”LABORATORIUM Co, 8
= € 2. To-  TECHNIKI BUDOWLANEJS.G. 0., +HDay,
2 B. Wojtowicz. A. Zyla. M. {,‘a P =
2 , . 41-306 DABROWAGORN! _ S 5
5} mgr inz. Andrzej Zylta ul. Laski83 mgr inz. Bogdan Wojtowicz [rr‘”
= =
= —1]
= =
= =l
Zj Dabrowa Gornicza, dated 04™ August, 2008 IE;J
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